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NO. Part NO. Description Description in English HEQty [Mi#Price| #%7FRemark
I |KA0050202001 Jr R RIM: REAR 2
2 |kC006210000 2% CABLE COMP.THROTTLE L
3 |KC006231000 KU 146 CHOKE CABLE L
4 |GB/T93-87 B D WASHER ©10 8
5 |GB5787-86 ANIIEIBREM10X 20 BOLT FLANGE M10x20 8
6  |cB/T91-86 TF IS @3.2X32 N D32 3o 2
7 |GB6178-86 ZSITHERERE M14X L. 5 NUT: RRAXLE M14x1.5 E
8 |KA001580030 M1 4 A HOLDER: RR.WHEEL CAP 2
9 |armoz.g7 14 ik SPRING WASHER 14 2
10 |GB6178-86 ANHIPAREREE M14X1. 5 NIIT,: RRAXIEMI14x]1 5 2
11 k003360000 il % CAP> RR. WHEEL 4
12 |KE005050030 Jr e HUB: REAR. WHEEL 2
13 |KE005530000 7% 6005 AXI ETREE_6005 2
14 |KE005060030 JE e AXLECOMP.: RR L
15 |KA005220030 HEFE3 8N REAR SPROCKET L
16 |GR6187-86 NI FTBUR RE M8 L OCK NUIT FLANGE M8 3
17 |6B5787-86 SRR M X 20 BOLT FLANGE M8x20 3
18 |KAOO164001A Jr Bt DISC: RR. BRAKE !
19 |GB6187-86 INFHVEEE BBUERE (M6) LOCK NUT FLANGE M6
20 |GB5787-86 AR IRIEME X 20 ROL T FL ANGE M8x20 5




21 |GB/T91-86 JHHHH ®2.5X30 PIN P2 530 4
22 |GB6178-86 ANHIFRRERERM10 NUT: RRAXLE M14x1.5 4
23 |GB/T95-85 M1 O3 WASHER @10 i
24 |kC00603001A 2 SCAF KNIICKI F SIIPPORT: TH 1
25 |6B/T91-86 JPAH ©2.5X30 PIN_$2.5¢30 2
26 |GB6178-86 /N TPRIR B0 NUT: RRAXLEMI10x1.5 2
27 |ar/moz. g7 M10 334 SPRING WASHER 10 )
28 |GB/T95-85 M1 4 WASHER @10 k
29 |KE00153001A 7 ) 2 e i STEERING GEAR BRACKET 2
30 |GR5787-86 AR IR M X 25 BOLT FLANGE M8x25 2
31 |KA006010400 i KTl SEEERING KNUCKLE 1
32 |GRS787-86 NIHREIEEEM6 X 12 BOLT FLANGE M6x]2 3
33 |GB6187-86 INFEVE S HAERE (M6) LOCK NUT FLANGE M6 3
34 |KC006050000 J7 Tk STEERING COMP 1
35 _|KC003020000 117 A WA i COVER: STEERING RQOLT 1
36 |KC101320000 2 el STEERING SHAFT 1
37 |kc1o1320100 VSRR NYLON BUSH 1 1
38 |KA101710010 A A4 CTEERING GEAR |
39 |KE005040030 HIFeRY HUB»_FR. WHEEL 2
40 |KE005520000 i 6204RZ AXLETREEG6204RZ 2
41 |KE005520000 Hi&6203RZ AXT ETREE6203R7 2
42 |KE005520020 CIEERES) DUST SEAL2, FR. HUB 2




43 |[KA005060030 ml 441 E BUSH m14 2
44 |GB6178-86 INFATTRERERE M14X 1. 5 NUT, RR.AXLEM14X1.5 2
45 |eB/T91-36 FFO4Y ®3. 2X32 PIN ®3.2X32 2
46 |GB5787-86 il B BOLT FLANGE M8x145 1
47 |KA003320000 T TR R RUBBER: THROTTLE 1
48 |GRrs787.86 INIIL I REMS X 12 ROLT FL ANGE M5x12 2
49 |GB6187-86 NHRRE B BUERE (M5) LOCK NUT FLANGE M5 9
50 |GB5787-86 AL IR EEMB X 40 BOLT FLANGE M8x40 2
ol |GRea170-86 AN ERR NUT MR 2
52 |KE001150010 AL PEDAL COMP » THRQOTTLE 1
53 [KC103610000 IV X IES NYLON BUSH 2 4
54 |KA001820030 T A 5 SPRING: THROTTLE PEDAL 1
55 |GB6187-86 INFEVE S HAERE (MS) LOCK NUT FLANGE M8 2
56 |KA003320000 MAER RUBBER: BRAKE 1
57 |KE001160010 AR AL PEDAL COMP.: BRAKE 1
58 |KA001810030 A B AT 3 SPRING> BRAKE PEDAI 1
59  |GB5787-86 2] 4 AR Yl BOLT FLANGE Mg8x221 1
60 |GB5787-86 NI LR EME X 105 BOLT FLANGE M&x 105 ?
61 |GB6187-86 N A B BERE (M10) LOCK NUT FLANGE M10 4
62 |GB5787-86 INHTE IR REME X 105 ROLT FLANGE M8x 105 2
63 |KA001700030 LR O SPACER: CENTER UPPER 2
64 |KE101170010 bR SUSPENSION ARM COMP: UPPER 2
65 |KA001690030 i BLOWHOLE 6




66 |KA003440000 R e E BUSH, SUSPENSION ARM ASSY., UPP 4
67 |GB6187-86 INFAVE L AR RE (MB) LOCK NUT FLANGE M8 2
68  [kA003410000 07! & "O"DIIST SEAL 8
69 |KE001710030 TR SPACER> CENTER _LOWER. 4
70 |KE101180010 F et SUSPENSION ARM COMP> LOWER 2
71 |KA003450000 hEfEEENE RIISH, STISPENSION ARM ASSY ., 1IPP 8
79 |KA001670030 REEEE R R DUST CAP, SUSPENSTION LOWER 8
73 |GB5787-86 INHHTAZ IR M X 20 BOLT FLANGE M8x20 6
74 |GB6187-86 INFRVEE BUERE (MS) LLOCK NUT FLANGE M8 6
75 |KA0050102001 Hir i A e RIM. ER 2
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NO. Part NO. Description Description in English HEQty [ Price| £57FRemark
1 [50Z 12020 AR GASKET,INTAKE PIPE 1
2 |GB5787-86 AN IBR M6 X 25 BOLT M6x25 2
3 |GB5787-86 AL IR FEM6X 30 ROIT M6x30 2
4 [50Z 12030 A4 v 25 B AT GASKET OF CARBURETOR 1
5 |KE002050000 5k SYPHON !
6 |kc002020000-1 LAl CARRIIRETOR ASSY 1
7 |KC0A2030000 Y AIR CLEANR ASSY !
8 |KE0A2040000 i CLAMP :
9 KC00631001R1 Eﬁ{}&%%ﬁ ABSORRBER ASSY FR 2
10 |GB6187786 INHEZE HBUREE (M10) LOCK NUTFELANGE (M10) 8
11 [GB5787-86 AN LB REM10X 40 BOLT M10x40 8
12 |KEO06320010 Jr kA ABSORBER ASSY. RR 2
13 |GRs78786 PN IR R MR X 30 ROLT FLANGE M&x30 2
14 |GB6187-86 INFRVE S [ RE (MI2X JLOCK NUT FLANGE M12 X1.25 2
15 |52155-BCA0-0000 T I A WASHER, BUFFER PAD 2
16 |KA001550030 Z% s e SPACER, ENGINE MOUNT LINK 2
17 |KA003390000 T 3258 AR I e BUFFER PAD, ENGINE MOUNT LINK 2
18 |52152-BCA0-0000-0C b e 8 COLLAR, ENGINE MOUNT LINK 2
19 |90293-BCA0—-0000-0C WRZRE M12X 1. 25 NUT, ENGINE MOUNT LINK M12X 1.25 2
90 |KE100531000-2 HEh 5 . . 1




21 |GB6187-86 INHE HBURE M3 LOCK NUTFLANGE MS 2
22 |GB5787.86 IS SE LI R Mg X 30 BOLT FLANGE M8x30 2
23 |KE001320030 mAF LINK COMP, ENGINE MOUNT 1
24 KC004020000 jtl}:Téﬂﬁ: HEADI AMP ASSY 2
25 |KAOA4110000 JE ST TAIL LAMP ASSY !
26 |KA004010000 kA KEY SET-IGNITION SWITCH COMP. 1
27 |KC004120000-1 FHLR MAIN WIRE HARNESS 1
28 [KC004090000-1 e COIL COMP. IGNITION 1
29 |KA004050000 HEhgk 28 STARTING RELAY 1
30 |KA004040000 YA R A RECTIFIER COMP»> REGIUIATE L
31 |KC004080000-1 CD LKA CDITINIT 1
32 |GB6187-86 ISR A BURE) M6 LOCK NUTFLANGE M6 1
33 |GBS787-86 AN I MEX 16 ROLT Méx16 |
34 |GB5787-86 AN IEAEMEX 115 ROLT MS&x115 2
35 |GB6187-86 SR DR B Mg LOCK NUTFLANGE M8 2
36 |KE002010000 Ll ENGINE ASSY 1
37 |KE0A2040000 R 75 4 B AR MUFFLER COMP_EX L
38 |KE0OA2040001 HFRUE R GASKET, EX. PIPE 1
39 |KE002300000 it TCHR M6 X 25 NUT: MUFFLER JOINT M6x35 2
40 |KE0A2040100 AR SR BRACKET QF MUFFLER COMP 1
41 |GRs78786 ZNI0E LR RMR X 20 ROLT FLANGE M&x20 3




42 |GR/T97-87 DNEHGD g FLAT WASHER 08 1
43 |GR/T93-87 M8 H SPRING WASHER 8 1
44 |GB5787.86 AN EIZ A MR X 20 BOLT FLANGE M8%20 1
45 |KA005230000 BEZka0g 4RTT CHAIN 428 1
46 |KA003360000 & Hith BATTERY. 1
47  1KA003360100 & A AR RUBBER TIE OF BATTERY 1
48 1KA004030000 icLEPIES SWITCH COMP.» HEAD LIGHT 1
49 [KA004020000 YRR TT I SWITCH COMP . IGNITION STOP 1
50 |KC004010000 LILISISS SWITCH COMP.» HORN 1
51 |GB845-85 HSUEET ST4x10 SCREW ST4x10 2
52 |KA003080000 JFTX SWITCH LOWER COVER 1
54 |KB003010000 Hgs & WIRING BOX 1
55 [GB818-85 RS IBET MEX 75 SCREW 6X75 2
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NO. Part NO. Description Descriptionin English ¥EQty | Mk Price 2 FRemark
1 |KA003130000 AR F/R FENDER 4
2 KA00136001A NIRRT FRONT FENDER, R 14+




3 |GB578786 IS AR MEX 35 BOLT FLANGE M6X35 2
4 |GB6170-86 VaY; L 35al(s NUTM6 2
5 |KA00138001A SRRV SRS REAR FENDER R 14
6 |GB578786 INFHTE LB M8 X 16 BOLT FLANGE M8X16 2
7 |GB6170-86 N FHEE LG NUTM6 12
8 |GB578786 INFRVE B M6X 16 BOLT FLANGE M6X16 12
9  [GB/T 70.£2000 S FAIEFEM S x40 BOLT M8x40 6
10 |KC003140000 Pid iRk i (B ) BRUSH GUARD BAR .BOLT COVER(H 14
11 [KC003130000 B AR AR 5 CA) BRUSH GUARD BAR .BOLT COVER(A 6
12 |KC001150010 PRESAT S8 RIGHT BRUSH GUARD BAR ,MAIN 2
13 |KC001150011 PRESAT B R Y 2 BUSH: BRUSH GUARD BAR 2
14 |KC001150012 ] R 557 AT 42 RIGHT BRUSH GUARD BAR .MAIN 2
15 [KC001150013 LR AT R P FOAM COVER 1 2
16 |KC001150014 IREAT AR E FOAM COVER 2 1
17 |KC001150015 DRBS AT /N CAP,BRUSH GUARD BAR CENTER 6
18 |KC001150016 DRBSAT 4L/ CAP.BRUSH GUARD BAR 2
19 |GB/T 70.12000 NS IEAEME x50 BOLT M8x50 8
20 |GB/T91-86 JFEOH ®2.5X30 PIN ®2.5%X30 4
21 [GB/T96. +2002 NS WASHER M8 4
22 |KE001830000 Wby i Bracket of arm of gear-shift 1
23 |KE001830010 H AP Hi B FR. Bracketof gear shifting I
24 |GB5787:86 NIE B KM X 20 BOLT M6x20 1
25 |KC0070100001 Jo SEAT ASSY. 1
26 |GB/T412000 PRES Al 225 NUT, SAFETY BELT 3
27 |GB/T9387 (ON AR SPRING WASHER, SAFETY BELT 3




28 [GB/T96. +2002 DRI iy 22 26 i £ WASHER, SAFETY BELT 3
29 |GB578786 R 5 22 BB R} SPECTAL BOLT, SAFETYBELT 3
30 |[KC0070200001 PRI BELT.SAFETY 1
31 |GB578786 INFHTE LB M8 X 35 BOLT FLANGE M8X35 4
32 |KE00705001A I RAIL SET.SEAT L
33 |GB618786 ANAE S ABUETE (M8) LOCK NUTFLANGE (M8) 4
34 |KA003380100 o EM8x25 BUSH M8x25 4
35 |KC1013500001 EAE S CARRIER COMP.> REAR 1
36 |KE101140000 ElE/E SRS SUPPORTER CARRIER 2
37 |GB6187-86 INFE S B BUREE (M) LOCK NUTFLANGE (M8) 4
38 |GB578786 INHRIE B MBX 30 BOLT FLANGE M8X30 4
39 |KE001830020 Wbl p kT a4 e Bracket of gear shifting 1
40 |KE001830030 Hebs kT o B R.Bracketof gear shifting 1
41 |GB6170-86 INFAIZERE MS NUT M8 1
42 |KC006020100 ERATERL TIE BALL 1
43 |GB618786 AR HBUREE (Mg) LOCK NUTFLANGE (M8) 1
44 |GB5787-86 INH AR M8 X 30 BOLT FLANGE M8X30 1
45 |KC101370000 R SHIFT GEAR THE POLE 1
46 [KA003380000 BIRETE cover: lever. 1
47 |GB/T96. +2002 N6 WASHER M6 4
48 |GB5787-86 INFITR LB EME X 25 BOLT M6x25 4
49  [KA003380200 2NGES SMALL BUSH 4
50 |GB6187-86 NS ABUREE (M6) LOCK NUTFLANGE (M6) 4
51 [KA003370000 T A AR B RUBBER RING 4
52 |KA002070000 IRELE CHECK VALVE 1




53  |KA002060100 A CAP> COMP. FUEL TANK 1
54 |KE0032101001 M TUBE COMP.FUEL 1
55 |KC0020200001 AR TANK: COMP. FUEL 1
56 |KC101330000 Ji S A A R HOUSING COMP > RR.AXLE BRG 2
57 |GB578786 INFHTE S IBRE M8 X 40 BOLT FLANGE M8X40 6
58 [GB618786 INIRVE S HBUREE (M8) LOCK NUTFLANGE (M8) 6
59 |KC00120001A2 JERAES REAR SWING ARM COMP. 1
60 |GB578786 NI LM 1 0 X 55 BOLT M10x55 2
61 [KC003390000 EE RUBBER BUSH: SWING ARM 2
62 |GB6187-86 INFE S HBUEEE (M10) LOCK NUTFLANGE (M10) 2
63 |KC0010100062 TR FRAME COMP. 1
64 |KC003320000 HET S AR B R FOOT PLATE.RUBBER 4
65 |[KE101080000 DRI BT BRUSH GUARD BAR .CENTER 1
66 |KE101070000 PR8N LEFT BRUSH GUARD BAR ,MAIN 1




